
04/10/2021 09:24 Model Information - NTL14020-INT v0 Part List

https://service.iconfitness.com/ModelInformation/model/partlist?modelNumber=NTL14020-INT&version=0 1/4

NTL14020-INT v0 - NORDICTRACK ELITE 1400 TREADMILL
Key # Part # Description Qty Date Changed

. NORDICTRACK ELITE 1400 0

. 05/21 CHINA,COWELL 0

. COMPANY 11 REV R0521A 0 2021-09-27

. . 0

. MEMOS 0

. TM1-25 WALKING BELT LOOSE 0

. /WON'T STAY IN PLACE 0

. TM11-140 NO PWR/CNSL LITE 0

. TM11-190 ELECTRICAL/ 0

. WIRING ISSUE 0

. TM2-262 WHITE SCREEN OR 0 2021-09-28

. WHITE DISPLAY 0

. . 0
1 013576 #8 X 1/2" SCREW 16
2 013322 #8 X 3/4" SCREW 74
3 349213 5/16" X 2 1/4" BOLT 1
4 264255 5/16" X 3/4" PATCH SCREW 6
5 014088 #10 STAR WASHER 4
6 298484 5/16" X 1 3/4" BOLT 5
7 341768 3/8" X 2 1/4" SCREW 4
8 295136 5/16" X 3/4" SCREW 2
9 139968 #10 X 3/4" SCREW 4
10 013423 #8 X 1/2" GROUND SCREW 2
11 014149 5/16" STAR WASHER 12
12 295135 5/16" X 1 3/4" SCREW 2
13 163045 3/8" STAR WASHER 8
14 154848 #8 X 1" SCREW 2
15 364027 1/4" X 2 1/2" SCREW 3
16 346519 3/8" X 1 1/2" BOLT 1
17 381122 3/8" X 1 1/2" WHEEL BOLT 2
18 405503 COVER BRACKET 2
19 136728 #8 X 7/16" SCREW 4
20 295759 5/16" MOTOR SCREW 2
21 315068 3/8" PIN 2
22 372033 3/8" X 1 1/8" BOLT 2
23 102973 3/8" WASHER 2
24 014157 #8 STAR WASHER 4
25 405387 LEFT HANDRAIL COVER 1
26 405386 RIGHT HANDRAIL COVER 1
27 404517 SMALL CONSOLE COVER 1
28 150699 5/16" X 2 1/2" SCREW 4
29 179767 3/8"X1 3/4" HEX HEAD BOLT 1
30 152478 5/16" FLAT WASHER 4
31 403860 TRAY 1
32 403859 CONSOLE FRAME 1
33 119425 3/8" JAM NUT 6
34 100427 5/16" NUT 6
35 121576 1/4" NUT 13
36 404516 CONSOLE BASE COVER 1
37 291486 #8 X 5/8" SCREW 6

NTL14020-INT v0 Part List



04/10/2021 09:24 Model Information - NTL14020-INT v0 Part List

https://service.iconfitness.com/ModelInformation/model/partlist?modelNumber=NTL14020-INT&version=0 2/4

38 404493 CONSOLE COVER 1
39 406594 ISOLATOR 6
40 348118 REAR FOOT 2
41 . WHICH PART IS NEEDED? 0
41A 354800 LATCH CROSSBAR 1
41B 158013 FELT PAD, CROSSBAR 2
42 389579 LEFT FOOT RAIL 1
43 305284 CAUTION DECAL 1
44 406595 WALKING PLATFORM 1
45 380192 WALKING BELT 1
46 198639 BELT GUIDE 2
47 393579 RIGHT REAR FOOT 1
48 240351 CABLE TIE 4
49 379596 DRIVE ROLLER/PULLEY ASSY 1
50 265234 1/4" X 1 1/4" SCREW 2
51 372094 9/32" PLASTIC BUSHING 2
52 372092 3/8" PLASTIC BUSHING 4
53 388203 STORAGE LATCH 1
54 405597 DRIVE MOTOR 1
55 379598 MOTOR BELT 1
56 NSP FRAME 1
57 393577 LEFT REAR FOOT 1
58 215822 CONSOLE GROUND WIRE 3
59 298474 RUBBER CUSHION 4
60 389580 RIGHT FOOT RAIL 1
61 406593 IDLER ROLLER 1
62 181980 3/8" X 1 3/4" SCREW 2
63 181979 3/8" X 1 1/4" SCREW 2
64 411007 CONSOLE BASE 1
65 348639 MOTOR HOOD 1
66 415895 HOOD ACCENT 1
67 372093 INCLINE FRAME SPACER 2
68 133333 CLIP 5
69 . WHICH PART IS NEEDED? 0
69A 396971 INCLINE MOTOR 1
69B 286707 NCLN MTR,SENSOR & CVR KIT 1
70 372381 INCLINE FRAME 1
71 343447 FRAME SPACER 2
72 382581 CONTROLLER 1
73 355321 CONTROLLER PLATE 1
74 242387 RECEPTACLE 1
75 250627 POWER SWITCH 1
76 327046 POWER CORD DRAWING 1
77 227199 GROMMET 1
78 348403 BELLY PAN 1
79 404521 LEFT REAR HANDRAIL COVER 1
80 430270 CONSOLE 1
81 NI UPRIGHT WIRE 1
82 372704 LEFT BASE COVER 1
83 372703 RIGHT BASE COVER 1
84 365328 CONTROLLER CLAMP 1
85 404518 RIGHT REAR HANDRAIL COVER 1
86 403835 RIGHT HANDRAIL 1
87 404519 LT OUTSIDE HANDRAIL COVER 1
88 404523 LT INSIDE HANDRAIL COVER 1



04/10/2021 09:24 Model Information - NTL14020-INT v0 Part List

https://service.iconfitness.com/ModelInformation/model/partlist?modelNumber=NTL14020-INT&version=0 3/4

89 405131 LEFT UPRIGHT 1
90 405132 RIGHT UPRIGHT 1
91 252433 WARNING DECAL 2
92 407819 FAN 1
93 404525 PULSE CROSSBAR 1
94 374137 BASE 1
95 404522 RT INSIDE HANDRAIL COVER 1
96 404520 RT OUTSIDE HANDRAIL COVER 1
97 307032 BASE PAD 2
98 421923 #3 X 1/2" SCREW 4
99 372698 LEFT INNER BASE COVER 1
100 372697 RIGHT INNER BASE COVER 1
101 372591 WHEEL 4
102 263710 KEY/CLIP 1
103 403837 CONSOLE BASE FRAME 1
104 132315 CABLE TIE 3
105 403851 UPRIGHT CROSSBAR 1
106 114078 INCLINE MOTOR SPACER 2
107 430281 PULSE COVER 1
108 186819 #8X1/2" WASHER HEAD SCREW 6
109 . WHICH PART IS NEEDED? 0
109A 286527 MUSHROOM FASTENER 2
109B 378667 REED SWITCH WIRE 1
110 131090 REED SWITCH CLAMP 1
111 . DRIVE RLR MAGNET, SEE#49 1
112 163870 MOTOR BUSHING 2
113 012152 #8 NUT 2
114 138438 #8 X 1/2" MACHINE SCREW 2
115 210461 FILTER 1
116 398535 MOTOR ISOLATOR 1
117 013607 #8X3/4" TRUSS HEAD SCREW 1
118 403856 LEFT HANDRAIL 1

. . NON-ILLUSTRATED PARTS 0
# 016057 8" CABLE TIE 6
# 116926 50LB CABLE TIE 1

TS3 198089 6" BLUE WIRE, F/F 1
TS4 144079 6" GRN/YLW WIRE, F/R 2
TS5 250472 8" GRN/YLW WIRE 1
TS6 137233 DECAL, GROUND WIRE ID 1
TS8 130424 4" BLACK WIRE, F/F 1
TS9 198091 6" WHITE WIRE, F/F 1
TS10 198092 12" WHITE WIRE, F/F 1
TS13 325851 12" WIRE HARNESS 1
TS15 357530 6" GREEN WIRE W/RESISTOR 1
TS21 184873 FERRITE CLAMP 1
TS22 184903 FILTER WIRE 1
TS23 198095 10" BLUE WIRE, M/F 1
TS24 255997 8" GRN/YLW WIRE, F/R 1

# 128457 3/16-7/32" ALLEN WRENCH 1
# 268476 DECAL,GRND WARN 1
# 279569 DECAL, WLKG BELT WARNING 1
# 349203 DECAL,CAUTION,6 LANG 2
# 349204 DECAL,GENERAL WRNG,6 LANG 1
# 430202 USER'S MANUAL, ENGLISH 1
# 430203 USER'S MANUAL, SPANISH 1



04/10/2021 09:24 Model Information - NTL14020-INT v0 Part List

https://service.iconfitness.com/ModelInformation/model/partlist?modelNumber=NTL14020-INT&version=0 4/4

# 430204 USER'S MANUAL, FRENCH 1
# 430205 USER'S MANUAL, ITALIAN 1
# 430206 USER'S MANUAL, GERMAN 1
# 430207 USER'S MANUAL, PORTUGUESE 1
# 430208 USER'S MANUAL, DUTCH 1
# 430201 LITPAC, NOTE: 1
. . CONTAINS HARDWARE KIT 0
# 412011 HARDWARE KIT, NOTE: 1
. . INCLUDED IN LITPAC 0
. . . 0
. . OPTIONAL ACCESSORIES 0
# 219168 LUBE KIT, 1 TUBE 1
# 219170 LUBE KIT, 3 TUBE 1
# 146119 FLOOR MAT 1
# 215823 AUDIO WIRE 1
# 364361 CHEST HEARTRATE MONITOR 1
# 410444 ARM HEARTRATE MONITOR 1

Copyright ©2021 lightlightlight | night 2021-10-04 9:24:12 AM


